Housing sections

5(for 9620)

1. ¥l 5 34

1




TN N N
1. L&A Housing sections
Fl IS S DESCRIPTION %tf
1 110005271 |#24] M5x12 Screw M5x12 2
2 110003235 |#E 5 Washer ®5 1
3 |10005016 |[#E @5 Washer ®5 4
4 (10001413 |#41E ©5 Washer ®5 1
5 (10001607 |44 Protection apron 1
6 20003964 ([ 3 32 Protection apron bracket 1
7 (10003021 |iZE£E M5 NUT M5 2
8 [10007096 |1£4] M5x10 Screw M5x10 12
9 10005187 | % 4=H Safety plate 1
10 10005539 |#24] M5%6 Screw M5x6 1
11 10005008 |37 #i Trestle board 1
12 (10005122 |1Z%] M6%10 Screw M6x10 2
13 [10005426 |32 (9610%H) Bracket (For 9610) 1
14 (10004974 |1Z2%] M6%10 Screw M6x10 2
15 [10042081 |32} (9620% H) Bracket (For 9620) 1
16 (10041427 |— &N Panel 1
17 10003141 |#2%4] M5%20 Screw M5x20 1
18 10041446 |#24] M5x45 Screw M5x45 2
19 10001410 | iR IT £+ Thread crossing column 1
20 [10001606 |t i 288 B Panel felt 1
21 |20003398 |5 i Hi A Back cover board painting 1
22 (20003397 |#THk Zone plate 1
23 (20014552 |J5 5tk Back cover board 1
24 110005124 | 2& Oil dam 1
25 10005501 |ji 2& Oil dam 1
26 (10003027 |#zH6E M4 NUT M4 1
27 |10005446 | BHIAT 3%l il A7 25 Spring 1
28 (10001608 |1245] M4x25 Screw M4x25 1
29 (10036441 |Hif 84T Screw M5x12 1
30 (10005107 [H24]T M4x6 Screw M4x6 1
31 |[10007800 |/ P3IxD5 Oil pipe ®3xP5 2
32 10036440 |[RA7HRE] M4x8 Screw M4x8 2
33 |20014397 |{#14&4k T Spanner of reversal stitch 1
34 |10001368 |1Z4] M3x14 Screw M3x14 2
35 (10002068 |#[E ®3 Washer ®3 2
36 |10035679 |{#]4% s 5 o< Power switch 1
37 |10005350 [#24] M4x8 Screw M4x8 2
38 (10005260 |#[E P4 Washer ®4 2
39 (20012263 [F i Ttk Adjustment plate 1
40 (10041476 |JEHR 5 B Bottom cover 1
41 (10005458 |z 2k 2H 14 Ground lead 1
42 (10005425 | /bt K e ©5 Washer ®5 1
43 10005322 |#2%] M5%x10 Screw M5x%10 1
44 110005003 [#2%] M5x8 Screw M5x8 2
45 (10005513 [12%] M4x8 Screw M4x8 1
46 10008228 |SN-3A 3L Clamp 1




2. tKFHA)
Needle head parts (1)




2. HLSLEAE (1)

Needle head parts (1)

ol 27 DESCRIPTION o
1 (10005204 |4Z4] M4x6 Screw M4x6 4
2 (10041433 | H flliddk 2 35 4R Electromagnet plate 1
3 10041495 | “FkiE4Er Needle roller 1
4 10003152 |484] M5x5 Screw M5x5 6
5 (10041437 |ih#5 Crank 1
6 10041428 |—RHLIR FEHE: F Bk Bobbin join electromagnet 1
7 (10041435 |#4F Thrust collar 1
8 (10041432 |3 i Crank 1
9 10002251 |#ATHhEY 4x18 Pin 4x18 1
10 |10041430 | G 53 Pressure spring 1
11 (10002254 [16.434 )} Washer 1
12 110003234 | &l Collar 1
13 (10005107 [12%] M4x6 Screw M4x6 2
14 (10005260 |#E P4 Washer ®4 2
15 |10041431 | 1 354 Spring locating plate 1
16 |10041442 | & {7 #5% Offsetting spring 1
17 110041438 |44%it Pin 1
18 |10041439 IR CE: T3 Linear guideway 1
19 (10005372 |IZ%] M6%16 Screw M6%16 1
20 10041441 | S35 Pressure plate 1
21 [10009553 |IZ4] M3x8 Screw M3x8 3
22 (10005487 |14[&] Retaining ring 2
23 10041440 |58 & i Crank 1
24 (10005073 | 8 2 M A il 2 Crank bearing 1
25 |10001949 |6 Rz fil 5 5% Pressure spring 1
26 [10005377 |4 Collar 4
27 10005465 |fli & JFEH Fy Washer 4
28 (10024475 |5 A Adjusting washer A 4
29 10024476 % HB Adjusting washer B (4)
30 |10024477 |ifA%4 5 C Adjusting washer C (4)
31 |20000472 |%7& )& 2044 bearing seat asm 2
32 (10002772 |44 3x10 Pin 3x10 1
33 (10002143 | 7R Bz L5 Roller wheel coupling spindle 1
34 (10001405 |HkHeH 1y ik % Wheel Gear 1
35 (10005549 [I24T M6%5 Screw M6x%5 2
36 (10001408 |7&%5e i bzl Lower segement 1
37 10004082 |26 # ¢ 1K 41 ®26 Idler wheel foot asm (1
38 |10005048 | D30 7R %E & M ZH A+ ®30 Idler wheel foot asm 1
39 |10004101 |36 ZHE 1K 1 ®36 Idler wheel foot asm (1
40 |10005343 |/l Felt 4
41 |10005179 |ERZE AT 4144+ Ball connecting rod 2
42 110005366 [#2%] M4x12 Screw M4x12 4
43 10005212 | /3 [mieszk Union 1
44 110010953 [#2%] M5x10 Screw M5x%10 1
45 110012752 |#24] M4x10 Screw M4x10 1
46 |10005043 |/ [l Bk Base frame 1
47 (10005194 | 15.1%x24.5%1.5 Washer 15.1x24.5x1.5 1
48 110005016 [# )} 5.3x10x1 Washer 5.3x10x1 2
49 (10041434 [12%] M5x%18 Screw M5x18 2
50 (10005243 [#24] M4x8 Screw M4x8 1
51 |10005070 |4%4] M2.5%6 Screw M2.5x6 1




Needle head parts (2)

3. M KFEH(2)

see page 17
A7

see page 17
WATTH

—
N~
N (N
©
o
—
—~ O ,
o =
I /
o © / Q
o N
—
o
f)
haigp s
N ™
~
/

. < Lo
A////H, B N N
0 %(\\\\\V
N
N
[32)
[0
©
o5
o X
[0
w



3. WL (2)

Needle head parts (2)

N 2 DESCRIPTION %tf
1 [10005546 |l Strut bar bearing 2
2 (10005312 [#24] M6%8 Screw M6x8 1
3 [10009187 |#24] M6x%8 Screw M6x8 1
4 (10012162 [#24] M5x5 Screw M5x5 5
5 120003486 | F Presserfoot spanner 1
6 |10005412 |44 5 I FHfhE Presser feet handle bushing 1
7 (10005549 [#24] M6x%5 Screw M6x8 2
8 |10005208 | /& i Strut bar slides 1
9 10005011 |46 & Presser foot lift axle 1
10 10005543 |4 & i B Presser foot lift bump 1
11 {10005192 | [E AT L S 4T Strut bar slides guide bar 1
12 (10005418 | kA £k &2 11 % Replacement spring 1
13 10005239 |#f i JET AT AL A5 244 Presser foot lift jointing 1
14 |10005406 |#f I FTATFF45 & Presser foot lift pin 1
15 (10005078 |44 &l Collar 1
16 |10039313 |4 e I i AT AT 4L 1F Presser foot lift asm 1
17 110005178 | [T T 2044 Presser feet assembly 1
18 (10005247 | /& JHAT Presser feet 1
19 (10005422 | 45154 M4x5.2 Screw M4x5.2 1
20 (10005243 [1245] M4x8 Screw M4x8 1
21 |10005068 |JE fitlHi Presser feet handle 1
22 (10005460 | % Pressure spring 1
23 (10001442 |[E L4 E (i (for 9620) Eccentric swage locating seat (for 962( 1
24 (10005415 |#J& D4 Washer ®4 1
25 (10005350 |#24] M4x8 Screw M4x8 1
26 (10030364 | L kl# (for 9620) Eccentric swage spring (for 9620) 1
27 [10005204 [124] M4x6 Screw M4x6 1




4. #kFE 45 (3)

Needle head parts (3)

42~43 (for 9610)
44~45 (for 9620)

(for 9620)

41 _

:
7

9
(for 9610)
29~36
=)
30 =
28 28
37 @
29~36 ‘ @
28 —~ Q\ 28

N

o

jwzs
[

21 22

20 (for 9610)

25~27 (for 9620)




4. JLSLEAE (3)

Needle head parts (3)

el 5 . o
No. | Part No. R DESCRIPTION Qty
1 (10005207 |HkLe AT 4114 Takeuplever assembly 1
2 |10005267 |BELkEAT A1 B Takeuplever pin bushing 1
3 [10004949 |12%] M5%8 Screw M5x8 2
4 110005295 |12%] M4x5 Screw M4x5 1
5 (10005314 |#Zt: M5x10 Screw M5x10 1
6 |10005326 | £ T &k B Needle joining slider 1
7 [10005275 |7 Felt 1
8 10040233 | &1 AT 42 442 [l Uper check ring 1
9 (10005258 |i%%] M6x0.75%5 Screw M6x0.75%5 1
10 |10005397 |51 AT 424} Needle bar assembly 1
11 {10005188 | i £ Felt 1
12 |10005263 |EF T it Needle slider groove 1
13 (10005379 |#24] M4x4.5 Screw M4x4.5 2
14 (10004947 | Felt 1
15 |10005197 |JHi % 5 it Linoleum clamp 3
16 (10005050 |#2%5] M4x4 Screw M4x4.5 1
17 110005491 | &1 4T L5 Needle bar uper 1
18 10005181 | £+ 4141 % [l Needle bar clamp ring 1
19 10005209 |12%4] M4x8 Screw M4x8 1
20 (10005214 |54~ (For 9610) Pin chuck (for 9610) 1
21 (10005478 |HLEH 0 S IRE] M4x8 Screw M4x8 1
22 110004943 | itk Arm thread guide 1
23 (10005547 [1245] M3x6 Screw M3x6 1
24 10001578 |I245] M3x3.2 Screw M3x3.2 2
25 110001494 (3.241 93k  (For 9620) Pin chuck 3.2 (For 9620) 1
26 |10002199 (2.8%1 I3k (For 9620) Pin chuck 2.8 (For 9620) 1
27 (10001421 (2.4%t3%3k  (For 9620) Pin chuck 2.4 (For 9620) 1)
28 |10005031 |4kl Inner retainer ring 4
29 10005408 | & &t fl & Needle bearing (2
30 (10007188 &% 4K Needle bearing (2)
31 10007189 |V& &t fili & Needle bearing (2
32 (10007190 [VE%F4h K Needle bearing 2
33 |10007191 [ & & Needle bearing (2
34 10007192 |7 &l Needle bearing (2)
35 10007193 & &t fili & Needle bearing 2
36 (10007194 | &%t fh& Needle bearing (2)
37 |10004952 | L ik filifh & £ Bearing bush 2
38 |10001493 [#24] M5x6 Screw M5x6 2
39 |10008050 | & fii i Guide plate 1
40 |10002163 [#24] M6%14 Screw M6x14 1
41 (10008049 |1 1424 Needle bar bush 2
42 10006103 [#1£F134PCL90/14 (for 9610-M|Neddle 134PCL 90/14 (for 9610-M) 1
43 110004103 [HL41134PC120/19 (for 9610-H)|(Neddle 134PCL 120/19 (for 9610-H) (1)
44 110001375 |#1%1134-35 90/14 (for 9620-M)Neddle 134-35 90/14 (for 9620-M) 2
45 |10030202 |§141134-35120/19 (for 9620-H)|Neddle 134-35 120/19 (for 9620-H) 2)




5. {1l KFEH(4)
Needle head parts (4)




5. JLELZEA (4)

Needle head parts

(4)

Fd 2 DESCRIPTION %tf
1 (10001657 | FE ikt 2k 4T Tension release crank 1
2 (10005118 | /£ 47t 2k 77) Left and right wire hook 1
3 [10007096 |#24] M5x10 Screw M5x10 3
4 (10041831 | £tk Thread guide plate 1
5 (10005112 |Jezkas  (9610LHD) Conductor holder (for 9610) 1
6 (10009669 |k Collar 2
7 |10004977 | Hk 2k B R A7 AR Spring guard 1
8 (10005252 | 24T Pin 1
9 10005302 |J&2k KAR H1F Bobbin winder tension disc asm 1
10 (10005032 |4H%] 5x8 Screw pin 5x8 2
11 110005289 |5 KA4H4T 2%20 Screw pin 5x8 1
12 10005316 (P L 4H%] 2%8 Screw pin 5x8 1
13 10004941 | J& 2k KR Bobbin winder tension disc 1
14 10005554 |124T Screw 1
15 (10005548 | & 2k i W4T Screw 1
16 [10005019 | 1A= 3% Thred tension disk 2
17 [10005241 | I £ 1 5 5655 Spring 1
18 |10005190 | Je £ i 148 EE M6 Screw M6 1
19 10005328 |H#E2k FE G A TR EE M4 Screw M4 1
20 |10003147 |12%4] M4x8 Screw M4x8 1
21 (10005489 |it £tk Thread guide plate 2
22 110005210 | J& £k 5 Split line spring plate 1
23 (10005014 |4 F-E  (—MPLAED Split line spring (for —M Model) 1
24 110005347 | Je 2k 3-J5RL  (—HHLAD Split line spring (for —H Model) (1
25 |10005317 |5 & Spring plate 1
26 10005304 | 2L i L) NUT 1
27 |10005107 |12%4] M4x6 Screw M4x6 1
28 |10005056 |# )} 7.3 Washer ®5 1
29 |10005329 | P2k it 28 S 14 Balance thread guide 1
30 [10005538 |#hLk # AL 1FIZEE M6x0.75 NUT M6x0.75 1
31 |10005417 #4551k E-ring 1
32 10005067 |Fkzk Spring 1
33 |10005505 | 2k it 2k Thread guide spindle 1
34 110005299 [1£45] M4x5 Screw M4x6 1
35 (10003122 |#[E P4 Washer ®4 1
36 |10005429 |1 281 TR Thread guide plate 1
37 [10004949 |1Z%] M5x8 Screw M4x6 1




6. LK F 4 (5)

Needle head parts (9)

1(For 9620)

41




Al —J=
6. Nk (5) Needle head parts (5)
ol IS 7 DESCRIPTION o
1 110014515 [Je2k4:  (9620% A Conductor holder (for 9620) 1
2 (10009669 |+ Kl Collar 2
3 [10004977 |#L B AL Spring guard 1
4 110005252 |k £4T Pin 1
5 10002149 |Je 2kt K4 1F Bobbin winder tension disc asm 1
6 (10005032 |#44] 5x8 Screw pin 5x8 2
7 10005289 |Fi K EH%T 2x20 Screw pin 2x20 2
8 [10005316 |B¥L44%] 2x8 Screw pin 2x8 1
9 (10005554 |iZ4T Screw 2
10 |10001534 | J& 28 i R 24T 1 Screw 1
11 [10005548 | 26 1 K MR ET Screw 1
12 110004941 |J& 28 KA Bobbin winder tension disc 1
13 [10005078 |+~ &l Collar 1
14 [10005019 |15 % iz Thred tension disk 4
15 |10005241 | & 2k i 5 3 35 Spring 2
16 10005190 |J&£& i TR LE M6 Nut M6 2
17 10005328 |HE2k FE G TR BE M4 Nut M4 1
18 10003147 |124] M4x8 Screw M4x8 1
19 10005489 |1t £k Thread guide plate 4
20 |10005210 | &£k % Split line spring plate 2
21 10005014 | R4 E-#E (—MPLED Split line spring (for —M Model) 2
22 |10005347 | Je 2k F&-JERL  (—HHLAD Split line spring (for —H Model) (2)
23 |10005317 | /& #H Spring plate 2
24 (10005304 |3z 2k i K} Nut 2
25 (10005429 | 2k i 45 it Thread guide plate 2
26 (10005107 [#2%] M4x6 Screw M4x6 1
27 10003122 [#[& D4 Washer ®4 1
28 [10005299 [12%] M4x5 Screw M4x6 1
29 |10001495 |PhLk 3 i 17 4% BB A Sleeve 1
30 |10002856 [#24] M4x4 Screw M4x6 1
31 |10003034 [#2%] M3x5 Screw M3x5 1
32 |10003071 |#[E ®3 Washer ®3 1
33 10002009 |43 T E-ring I 1
34 |10001496 | &3 Pipe casing 1
35 |10002404 [Pkt 1 Spring [ 1
36 |10001532 |2k HBHHR Partition board 1
37 |10005329 |2kt 2 S 14 Balance thread guide 2
38 |10005056 |# 5 $7.3 Washer ®5 1
39 |10005417 |£43% 1k E-ring 1
40 |10005067 | P2k Spring 1
41 |10001531 |Fh Lk H 1 15l Adjustment axle 1
42 10004949 [12%] M5x8 Screw M4x6 1
43 [10007096 |1Z5] M5x10 Screw M5x10 1




7. HMEEHM)
Arm parts (1)

» see page 7
7L




7. HVEEM (1D

Arm parts (1)

I S DESCRIPTION %tf
1 110010953 [#%4] M5%10 Screw M5x10 2
2 10005466 [##£] M6x0.75%7 Screw M6x0.75%7 1
3 10041482 | A =& fl 2 2F Counter weight assy 1
4 110003578 | =HiFTHHAK 6204ZZNR Bearing 6204ZZNR 1
5 (10012162 |#24] M5x5 Screw M5x5 2
6 (10005327 |Zezk 5% Pulley 1
7 |10041479 | —4&HLIF 2Dy Synchronous belt 1
8 10009187 [##4] M6x%8 Screw M6x8 2
9 10041636 | I iy e Spindle Pulley 1
10 (10041481 |5iANSK 60/22ZZNR Bearing 60/22ZZNR NSK 1
11 (10041480 | = il pcim #% Coupling 1
12 10005300 [#%%] M6x0.75%8 Screw M6x%0.75%8 1
13 [10004938 |i%%] M6x0.75%8 Screw M6x0.75%8 1
14 (10003148 |12%] M5x%8 Screw M5x8 1
15 (10041967 |#24] M5x8 Screw M5x8 1
16 10042979 | FLATLIE Fi 2% 2044 Coupling rubber 1
17 110045175 |WR58L-01-01 H. 41 Electric machinery 1
18 |10000157 [##4] M5x18.5 Screw M5x18.5 4
19 (10041729 | —{AHLRUH Fan 1
20 (10003152 [#245] M5x5 Screw M5x5 3
21 |10006279 [{24] M4x2.8 Screw M4x2.8 2
22 |20014466 |— ANl FEemiE Uppper wheel 1
23 (10012162 [124] M5x5 Screw M5x5 1
24 10005139 |124] M5x12 Screw M5x12 1
25 10005016 |#fE d5 Washer ®5 1
26 (10041473 |[F]5 70 Ik BG4+ Seal part 1
27 10004945 |44 }# Collar 2
28 |10003576 %4 6000ZZ Bearing 6000Z2Z 1
29 10005396 | 7 i [k X #y il & Bearing bush 1




8. 1B ZEH(2)
Arm parts (2)

27 <>
/ see page 7

|

(for 9610)

(for ‘9620)




8. HlE

T (2)

Arm parts (1)

Fs| M5 - B
No. | Part No. 2R DESCRIPTION Qty
1 |10009008 |124] M6%16 Screw M6 x16 3
2 10041469 {2 5h 458 Yo Crank slider groove 1
3 [10001459 | L. % gh % Crank 1
4 110041468 |25 4 b Crank slider 1
5 110005255 |5 & Needle bearing &D)
6 10007324 V&5 & Needle bearing &D)
7 110007325 V&% & Needle bearing &D)
8 10007270 |5 & Needle bearing &D)
9 10007271 [i&% K Needle bearing &P
10 |10007326 |75}l & Needle bearing D)
11 10007327 [V&% & Needle bearing &P
12 10007272 [iE5H & Needle bearing 1
13 |10043257 |12 BT 1R4E] Screw 1
14 110001974 |HhA§IEFF Reciprocation rod 1
15 |10002301 [F25#T Oscillating rod 1
16 [10001146 |1Z+HE M5 Nut M5 2
17 110005451 | JFAlVTLIRET M3x10 Screw M3x10 1
18 |10005035 |V&R%] 7&K Needle bearing &D)
19 10007195 [VREF A& Needle bearing D)
20 |10007196 |74t fl & Needle bearing &D)
21 (10007197 | &K Needle bearing 1
22 10007198 |7z % 4l & Needle bearing &P
23 |10007199 |7 % 4K Needle bearing &D)
24 110007367 | 7%t K Needle bearing &D)
25 10007368 | &% 4K Needle bearing 1
26 10005047 |41 FE i 5 AT Feed regulator connecting rod pin 1
27 120000485 % #1425 E 24 Needle bar rock shaft bush 2
28 10005111 | i fheH 1 Upper shaft assy 1
29 (10040233 | AT 425+ el Thrust collar 1
30 (10005258 [#2%] M6x0.75%5 Screw M6x0.75%5 1
31 10005139 |12%] M5x12 Screw M5x12 2
32 |10005481 | K1 Crank 1
33 |10005510 |#JE 8 Washer ©8 4
34 |10005368 |44 Shaft 2
35 (10007198 |t Hh& Needle bearing (2)
36 10007199 |74t Hh& Needle bearing 2
37 (10007367 | %K Needle bearing 2
38 (10007368 | 7R 4t flh& Needle bearing 2
39 (10005473 |48 Thrust collar 2
40 (10005416 | "% 121 %l Link shaft 1
41 |10004980 |3 f 41 14 Link shaft assy 1
42 (10041475 |EFT 8 Link 1
43 [10005271 [#2%] M5x12 Screw M5x12 2
44 110005300 |14 M6%0.75%8 Screw M6x0.75%8 2
45 (10002096 |1zt M6 Nut M6 1
46 10041443 |88, Spring pin 1
47 10002550 |12 5h 4815 4% & o 3 5% Spring 1
48 (10007096 [##4] M5x10 Screw M5x10 2
49 (10005107 [#24] M4x6 Screw M4x6 4
50 (20003978 |42 ) 42 FLfi 2k 22 B AR B R Plate 1
51 |10001926 |42 341 e sk Swing span electromagnet 1




14

5

N~
<
(0] 4
o X
©
Q
[0}
10}
2]

(WY
see page
51T

see page 5
5T

9. ¥ 8 FH(3)
Arm parts (3)



HUE Z 4 (3)

Arm parts (3)

Q.

IS 7k DESCRIPTION o
1 (10041443 |54 Spring pin 1
2 [10005001 [#24] M6%30 Screw M6x30 2
3 [10005504 |5 EEF M6 Nut M6 2
4 110004998 | & EALAT compress lever 1
5 [10005145 [#Z4] M6x7.2 Screw M6x7.2 1
6 [10001947 | &l collar 1
7 |10005078 |k [&l collar 1
8 (10041478 | &I+ Connecting rod 1
9 [10005139 |#24] M5x12 Screw M5x12 2
10 |10005287 |3 % [ 5 #ix Spring Board 1
11 |10005233 | 1A 2 % ith A 2H AR Crank 1
12 10041445 | 3 dh b 5 Spring 1
13 (10005318 |#Z4] M6x%8 Screw M6x8 1
14 (10006434 | JAIFTzh 2 Moving axis assm 1
15 (10005345 |+ Collar 1
16 |10002867 |5 5x14 Pin 5x14 1




AN~ - = \ \\\\%lt
\A// A \ \1\/ e
NN N AN DS
\ S
/ NN \ &3 )
\ =3 X
/ NN \ Nt
/ NN \
/ N\ \ \
- / \\/v / / \ \
NN
, m/ /%\ // // - L_
NN W ( a
S\ n el
NN NN \ Sy
A W\ 3\ /X
Y N \ /oy \
RN T A
NG /N/ W\ \/ / \
W\ NN _ Ny
AN N/ NS VY \
XN © WAL Ny v \
N\ 0 // \ / R \ ,/
\\ N - —— =
AN \/vﬁ = \\// .
TR e \
- N AN \\/ NS v N
/ ™)
NN AN SN A
NN /1 A\ud TN /
e v
\ //Yl\\ /N o/ NN \Mn\wy// ,/
. \ o wy\\ e lMﬂWoW .
@,- . \ %) / T \ C S
Z7 \ \y / o — O\
N A / T =%
\ _
\ / =
~ © ///o Jo )/ 4 w\lu 7 X
NV
| SN R

10. B F 4 (4)
Arm parts (4)

see page 13
137




10. NUEEAE (4)

Arm parts (4)

F IS 7 DESCRIPTION o
1 10005108 |it 2k %% Thread guide 1
2 (10004976 | £& AT 414 Thread crossing column assy 1
3 |10005019 |17 % Thred tension disk 1
4 (10005069 |3 £k 4% [5 # Spring 1
5 (10005520 | Je£k i T2 M6 Nut M6 1
6 |10004970 (/S FHREE M6 Nut M6 2
7 10005384 |id £k tE Thread crossing column 1
8 10005149 |Zesk 43 Bobbin winder unit 1
9 [10012162 |124] M5x5 Screw M5x5 1
10 |10004954 |B2FT jiz Screw plate 1
11 110005545 |5 i %¢ Ring 1
12 (10005261 |Gekf¢ g 1F Bobbin winder shaft compl. 1
13 (10005404 | & Compression spring 1
14 |10005075 | 3 Compression spring seat 1
15 10005120 | £k P& Hi 2144 Retaining ring assy 1
16 [10005516 | /% 3% Comressing spring 1
17 |10005324 |3 [fj il & Edge bearing 2
18 (10005235 |\ Hlife & Shaft bush 1
19 10005110 |.Ca%H Shaft 1
20 [10005319 |#R .53 Shuttle spring 1
21 {10004986 #2054 £ Shuttle bush 1
22 (10008017 |V JJ g Fihg4T Screw 1
23 (10008016 |54 /] Knife 1
24 10005355 #5445 EIRE] M3x8 Screw M3x3 1
25 |10005313 |#4He 24T #4 Washer 1
26 |10005033 | ¥ zhiRE] M4x4 Screw M4x4 1
27 10005553 |$4 54 Pin 1
28 (10005475 [$41k Plate 1
29 |10003248 |+4[E 8 Collar 1
30 |10005375 | Spring 1
31 [10005459 [12%] M4x8 Screw M4x8 1




M. KIREH()

Bedplate psrts (1)

see page 15

see page 25

»

8



1. KR EALE (1)

Bedplate parts

(1)

T e . A
Part No. By DESCRIPTION Qty
10005258 |124] M6%0.75%5 Screw M6x0.75%5 2
10005477 |15%4ri2% 3= il 324 &l Shaft collar

20000485 | &1 FF 285 & 4 1
10041425 | — A4 5 4
10005212 | J3 Ay Bkcd sk
10010953 [#24] M5x10
10005194 | 15%i% T 4 B 2
10010090 |~ &

10012752 [424] M4x10
10001432 | 5743k 1EFF4H A

Bearing bush assy

Transport major axis

Universal coupling head

Screw M5x10

Washer

Collar

Screw M4x10

574 ball connecting rod component

10005343 |y Ei#& A
10005043 | /7 7] 1Bk 422 Joe
10038321 |EREEAT 21
10041484 |%nik 5l i €
10011099 | ¥ /i %

Z
OR®N o ©P®NO O A WN 2|

Oil reservoir gasket

Base frame

Ball connecting rod component
Rubber plug

Rubber plug

A A A AN WA a W -




12. R FE 4 (2)
Bedplate psrts (2)

see page 37
37T

see page 35 \
L3571




12. &R EH (2)

Bedplate parts

(2)

Fad IS 2 DESCRIPTION %tf
1 110005345 |k Collar 1
2 (10005409 |12 /7 ] Bk 4 4k 42 ] shaft collar 4
3 (10012162 |12%] M5x5 Screw M5x5 8
4 (10038490 | /7 [ EefE4A (for 9610) Universal coupling spindle A (for 9610 1
5 110042082 | X4t 7 1 Be4%4H  (for 9620)  |Universal coupling spindle (for 9620) | 1
6 (10005250 |5 & 2% Clutch 1
7 (10004969 | & #s /NEH: Clutch minor connector 1
8 (10005300 |#24] M6x0.75%8 Screw M6x0.75%8 4
9 10005364 | & & 2R Clutch gusset 1
10 |10005147 | <& Collar 1
11 |10005189 | & & #4144 Clutch connector 1
12 10013306 |4NEkER Steel ball 3
13 |10004948 | & & 45 /N3 spring 3
14 (10005119 |1Z4] M6x0.75%6 Screw M6x0.75%6 3
15 10041426 | —1& N4 Lower shaft 1




13. KRR F 4 (3)
Bedplate psrts (3)

see page 13

L1318 i

see page 23 //xiv/

see page 15
1571



13. JERIEH (3) Bedplate parts (3)
Fl IS 7 DESCRIPTION o
1 110005549 124 M6%5 Screw M6x5 2
2 10005142 | FihihAE Lower shaft rear bush 1
3 [10007152 |7k Bearing 1
4 (10009187 [#24] M6%8 Screw M6x%8 2
5 (10041637 | &l we ke Lower shaft sprocket 1
6 |10024829 |1 iE T 2501 Guage regulator component 1
7 [10005350 |#245] M4x8 Screw M4x8 2
8 [10027709 |$4#] Collar 1
9 (10027708 | L% compression spring 1
10 |10027707 | fh-Cr 1 558 Adjustment wheel 1
11 10027706 [#24] Screw 3
12 (10027715 |1Z £} Nut 2
13 [10027714 |M54T Screw 2
14 |10009187 |124] M6%8 Screw M6x8 2
15 |10027711 | &1 BRI 5 A8 7E Heid Slider groove 1
16 |10027713 |ifi 54 Adjustment plate 1
17 10027712 |4 Pin 1
18 10027710 | £ P17 d5iF B Slider 1
19 (10005511 |£FFE I 15 & AT Connecting rol 1
20 [10008113 |#i& Bearing 1
21 |10009787 |#ili& Bearing 1
22 110004938 [#2%] M6x0.75%8 Screw M6x%0.75%8 2
23 (10001509 | T 4h By & % Thread trimming cam 1
24 (10005047 |41 i 5 & A4 Connecting pin 1
25 10007368 &l & Needle bearing 1
26 |10007199 |4t fil & Needle bearing (1
27 10007197 | &l & Needle bearing D
28 10041424 | T i fi 2 Rubber plug 1




14. RIREFEH (4)

Bedplate psrts (4)

D3—n~

)
P
/
f
ro
N

23
(for 9610
<

21

[@N

24(for 9620)



14, AR EH (4)

Bedplate parts (4)

Fl IS 7 DESCRIPTION o
1 |10005507 |4t 1R 153 & Stitch adjusting assembly 1
2 [10005420 |15 B4R A AT 5 B Adjusting plate 1
3 |10005238 |1 FE i 7 2% 4l = 1 Ccollar 2
4 (10005080 |75 #% 4N Angle adjustment 1
5 (10002788 |44 4x30 Pin 4x30 1
6 |10005457 | 4%z & Spring 1
7 (10005078 |+l Collar 3
8 (10005266 |54 Shaft 1
9 (10003027 |1Z£E M4 Nut M4 2
10 |10005351 |#24] M4x32 Screw M4x32 1
11 {10003149 |1Z£] M4x10 Screw M4x10 1
12 110004939 |1 5 2%l 7 )i Adjusting plate 1
13 [10005513 |1Z4] M4x8 Screw M4x8 1
14 110005251 |25 1 % Compress spring 1
15 (10004979 |#E D6 Washer ©6 1
16 [10025663 |15 43 (444 %l Adjusting pin 1
17 |10041464 | & 41 Oil tank assy 1
18 (10005107 [#2%] M4x6 Screw M4x6 1
19 10004973 | 5= Oil pipe clip 1
20 |10041018 (J1=LIZEE] M4x14 Screw M4x14 1
21 (10007800 |y Oil tube 2
22 110008228 | I Qil pipe clip 1
23 10005311 |32k Terminall 1
24 110001535 | T4k Terminall 1
25 10002150 | e Oil tube support 1
26 |10005076 |[#24] M4x5 Screw M4x5 1




15. R 2 S FE (1)
Hook post, left(1)

a1
@ Y5 (©)76 for 9620
(=)
(for‘ -D)
1 (for -M)
19 ﬁ(for H) T
59 -
1% g-10 @
19 E—=11(for -m) ‘
| 60~61
‘ /‘//j‘
I 16__ Yy 12(for -H)
7 7 -
C -
== " s
& — 14 -
% I
s8-8 .
| I
L
20— A
2‘1 /// |
- -~ —31
% //’/ @
i e
| -~
N 32~35
22— !
23 b
24—= @37
25*
Y
\/v
28 -
42 Q
N
see page 27 P
— < W27 b
29 e 56—
] - 57 .Q(?
// @
,// ‘ \//@)
~
)~ seepage45 | | 58
L A5 1 e
|




15. e A2 S0 (1)

Hook post, left (1)

P e , et
No. | Part No. AR DESCRIPTION aty
1 [10005378 |# kL gtz (for -M) Hook-thin ~ (for -M) 1
2 |10004081 [JE ke (for -H) Hook-thickness (for -H) 1
3 (10005393 | ¥ 7e4lft: Bobbin case asm 1
4 (10004944 | H2 X FIRAT 1 Screw 1
5 10005206 |z 3o FIRET 1T Screw 1
6 10005488 |t X3 Spring plate 1
7 (10005555 |# k Ak Hook-top 1
8 10005066 |5% J Spring 1
9 [10005518 |#:%E Shuttle wan 1
10 |10005541 |#2%] Screw 3
11 [10005203 | F9#R k &-i# K} (for -M) Shuttle' tongue (for -M) 1
12 (10005308 | Rk &-JERL (for -H) Shuttle' tongue (for -H) 1
13 (10005452 |7 Bobbin case 1
14 (10005184 |VE%E Wick 1
15 |10005353 |J i1 % Oil felt wick 1
16 [10005354 |1Z%] M3x4 Screw M3x4 1
17 |10005106 |#2%] M2.6x4 M2.6x4 2
18 |10005315 |4tk Needle protected plate 1
19 (10004984 |#2%] M5x%20 Screw M5x20 1
20 |10005182 | etk & /2 Positioning finger 1
21 [10005366 |1Z%] M4x12 Screw M4x12 1
22 10005204 |#2%] M4x6 Screw M4x6 1
23 (10005154 | JiEtk s for ) Positioning finger plate 1
24 10004937 |OJZFE O ring 1
25 10005360 | JiE AL i i hook lid 1
26 (10005394 | i & i 45 4 Ak Rubber assy 1
27 [10005076 |12%] M4x5 Screw M4x5 1
28 10005245 | etk 1% s il Hook transmission mandrel 1
29 (10007800 |4 Oil felt 1
30 (10002151 | 41 Copper tubing 1
31 |10005346 |/)>uit [fi 4l 2 Small end bearing 1
32 |10007373 [ %K Needle bearing )
33 |10007404 |74 & Needle bearing )
34 |10007405 |Z %K Needle bearing )
35 10007374 7% H& Needle bearing 1
36 (10001555 |k 4} i 4 Feeding wheel 1
37 |10001538 [ix kL4 #2%TI M6%0.75%3 Screw M6x0.75%3 1
38 [10001559 |iERlEEHLIZE]  M6x.075%5 Screw M6x0.75%3 1
39 (10001416 |20/EiR 4 AR 18l Collar 1
40 (10001415 |20JiE#2 4 A 44 8l Collar 1
41 [10001611 ety A Armor pieces 1
42 10001558 |5743% 4% 5l % 574 feeding drive shaft 1
43 10001556 | 574 i & 574 end bearing 1
44 [10001560 | i [ 4ih 7 24 g Washer 1
45 10007759 |45k Needle bearing 2
46 [10007758 |4kl ihk Needle bearing 2)
47 10007757 |Z4E K Needle bearing (2)
48 10008054 |74l 7k Needle bearing 2)
49 10008234 |574 it AL 5% 1 574 hook shaft 1
50 |10007368 |7 %] %K Needle bearing 1)
51 10007367 |41 4K Needle bearing 1
52 10007199 [ %] 4h&K Needle bearing 1
53 |10007198 |41 4h&K Needle bearing 1
54 |10001887 |20 #1544 Pl Retainging ring 1
55 10005549 |24 M6x0.75%5 Screw M6x0.75%5 2
56 (10012162 24T M5x5 Screw M5x5 1
57 10001426 |574ie % 5l i Crank 1
58 (10012752 [#2%] M4x10 Screw M4x10 2
59 |10005692 |#24] M4x10 Screw M4x10 1
60 10039485 |zhJ] (&) Movable knife (Made in Taiwan) 1
61 (10038408 |5 /] (™) Movable knife (Made in Chian) D
62 [10005107 [#2%] M4x6 Screw M4x6 1
63 (10038411 |f-Cr4l Eccentric pin 1
64 10039486 7] (HiL) Fixed knife (Made in Taiwan) 1
65 (10038410 | J) C[E=) Fixed knife (Made in Chian) 1
66 |10001512 [#Z4] M2.5x3 Screw M2.5%3 1
67 (10039487 |£kk (&) Wire clip (Made in Taiwan) 1
68 (10038412 |4k () Wire clip (Made in Chian) (&P
69 (10001608 [#24] M4x25 Screw M4x25 1
70 10038405 |5 J] =2 e Moveble knife lever 1
71 10038407 |2 L6t 7 4EA Knife holder 1
72 10038406 |5& JI 4L Fixed knife bracket seat 1
73 |10001517 |[f£zh kst Transmission gear 1
74 110001514 [#2%] M4x4 Screw M4x4 2
75 (10002069 |5z {4 3x10 Pin 3x10 1
76 10005461 |#2 0 Bobbin 1




16. HEHR 72 32 FE (2)
Hook post, left(2)

see pagé31
W317L

see page 29<
L2971 <

(for 9620)

£

W e
B\
(-

—

VL
/
s

i~
7~
YN
i

il
Vo
) Ve
QO

|
I

|
I
|
I
\

|

/

\
\//

Ny
A/
//

R




> N
16. AR /o 32 (2) Hook post, left (2)
FFa| s - g
No. | Part No. YR DESCRIPTION Qty
1 [10005398 |3 i fh & End bearing 1
2 (10005052 |#[#l Washer 1
3 |10007377 |74t & Needle bearing 2
4 110007376 | &5k Needle bearing 2
5 10007275 |74t il Needle bearing 2
6 10007274 |74t % Needle bearing 2
7 |10005259 |HErR % k& Hook shaft sleeve 2
8 (10005383 |44l Collar 2
9 (10005186 |#2%] M4x8 Screw M4x8 2
10 |10038399 | AR [y 4 £8 4 A} Hook shield components 1
11 10038400 |JietR i & Hook shield 1
12 (10038404 |44 Pin 1
13 (10038403 |# Washer 1
14 110038402 |4 &8 % 5l Ji Shield driving seat 1
15 |20013285 | JiE## A 52 JHE DM Hook the left bearing 1
16 |10004999 | 4R Spring plate 1
17 110005309 |124] M4x6 Screw M4x6 1
18 |10009741 |1Z4] M4x6 Screw M4x6 2
19 10005407 | %€ Oil plug 1
20 (10005215 | fm-Lr4H Eccentric pin 2
21 10005432 | 22444 Collar 2
22 10001564 |# } Washer 3)
23 |10007788|# Fr Washer 3
24 10007789 | } Washer (3)
25 10003586 |608ZZ% Bearing 2
26 10038304 | H washer 6
27 (10038303 |# washer (6)
28 [10038305 |4} 3= 3% Feeding drive shaft 1
29 |10049853 |15 )& & 2% Slip clutch 2
30 |10049850 | £zl ikFe 41 Drive gear components 2
31 10038310 | fi {4 Spline shaft 1
32 (10038313 |4tk Collar 2
33 10009741 |M2%] M4x6 Screw M4x6 4
34 (10038311 |[RA % Limit shaft 1
35 10038312 | V4 i The switch slide 1
36 (10038314 | F1a)4H Guide shaft 1
37 |10002853 |124] M3x4 Screw M3x4 1
38 |10012162 |12%] M5x%5 Screw M5x5 1
39 [10002068 |#fE D3 Washer ®3 1
40 (10009553 |#£4] M3x8 Screw M3x8 1
41 |10007200 |#h#& 6001ZZ Bearing 1
42 (10005029 |28+% ] Collar 1
43 (10005177 |t Es Qil felt 1
44 (10002011 |#F Washer 3
45 10007754 [# } Washer (3)
46 [10007755 |# } Washer (3)
47 10008115 |574i% 61 5%¢ 11 401F 574 feeding drive gear components II| 1
48 (10005549 |#24] M6%0.75%5 Screw M6x0.75%5 4
49 (10007973 |574i% B4 1 574 feeding drive gear I 1
50 110006298 | {£ z) figh2 thi %6 11 The hook driving gear 11 1
51 |10005258 |1#24] M6x0.75%5 Screw M6x0.75%5 2
52 |10005119 |454T M6%0.75%6 Screw M6x0.75%6 2
53 10006297 |t 5 jiet ke 1 41T The hook driving gear components 1l | 1
54 (10001562 [#24] M4x10 Screw M4x10 1




17. hER A S FE (1)
Hook post, right(1)

62 for 9610 and 9620
= |

48

g &40
R 1 (for -M) ,—-
1> 3 tfor -H) d6- 47@ oot

msz
© . ! ‘ 53~54
55 é ' S
i
| 58
44 “/ 59
L 60
) \
N 56

28—

|
|
1 see page 35
} P
‘ -
see page 27 =
W27
///'
e
e
-
e
e
e
e
e
e
~



17. TR A e (1)

Hook post, right (1)

R N Yo
No. | Part No. 2 DESCRIPTION aty
1 110005378 |kl e (for -M) Hook-thin  (for -M) 1
2 10004081 |E¥}iEre (for -H) Hook-thickness (for -H) 1
3 |10005393 |#R 74l Bobbin case asm 1
4 110004944 | iR FAFIZET [ Screw 1
5 10005206 | i sEuRET 11 Screw 1
6 (10005488 | =i Spring plate 1
7 |10005555 |#2 k4% Hook-top 1
8 (10005066 |#5% Fi Spring 1
9 10005518 |24 Shuttle wan 1
10 10005541 |ig4T Screw 3
11 [10005203 | W42k F-#kL (for -MD Shuttle' tongue (for -M) 1
12 {10005308 | }#% 3k &-JEAL (for -HD Shuttle' tongue (for -H) 1
13 10005452 |#R 5% Bobbin case 1
14 10005184 |+ % Wick 1
15 |10005353 | £y 2 Oil felt wick 1
16 10005354 |i5] M3x4 Screw M3x4 1
17 10005106 |424] M2.6x4 M2.6x4 1
18 10005315 |# 414k Needle protected plate 1
19 |10004984 |4Z4] M5x20 Screw M5x20 1
20 (10005182 |JiEhs & v /2] Positioning finger 1
21 [10005366 |424] M4x12 Screw M4x12 1
22 110005204 |[#24] M4x6 Screw M4x6 1
23 (10005154 | Jighs i fr /2 i Positioning finger plate 1
24 (10004937 |0l O ring 1
25 110005360 | etz i i hook lid 1
26 (10005394 | =i 75 4Lk Rubber assy 1
27 |10005076 |[124]T M4x5 Screw M4x5 1
28 (10005245 | et shes Hook transmission mandrel 1
29 110007800 | Qil felt 1
30 (10005346 | /I~ i fli 7K End bearing 1
31 (10007374 | %% 4K Needle bearing 2
32 (10007405 |5 HliK Needle bearing 2
33 (10007404 | %% 4K Needle bearing 2
34 10007373 | &%l & Needle bearing 2
35 |10003346 |4k 44 Pl Collar 1
36 |10001415 [20/EfR 3 A # 8 Washer 1
37 (10001611 | e Armor pieces 1
38 (10001418 |fete 1L sl hook shaft 1
39 |10001887 |20ie#i 1 5 424 bl Collar 1
40 |10005549 [i2%] M6x0.75%5 Screw M6x0.75x5 2
41 10012162 |#2%] M5x5 Screw M5x5 1
42 10002106 |t 1% 3 it 4 Crank 1
43 10012752 [#24] M4x10 Screw M4x10 1
44 110012752 [#2%] M4x10 Screw M4x10 2
45 10005692 [#24] M4x10 Screw M4x10 1
46 10039485 (7] (&) Movable knife (Made in Taiwan) 1
47 110038408 |zh7] (E7) Movable knife (Made in Chian) D
48 [10005107 |424] M4x6 Screw M4x6 1
49 110038411 |f 244 Eccentric pin 1
50 10039486 |52 7] (&%) Fixed knife (Made in Taiwan) 1
51 10038410 | J) ([EF=) Fixed knife (Made in Chian) 1
52 (10001512 |iZ%] M2.5%3 Screw M2.5x3 1
53 10039487 |4k (&) Wire clip (Made in Taiwan) 1
54 (10038412 |£kJ ([H™) Wire clip (Made in Chian) &P
55 [10001608 |424] M4x25 Screw M4x25 1
56 (10038405 |5& J] L4 Moveble knife lever 1
57 (10038407 |2 L2 HEA Knife holder 1
58 |10038406 |7 J]J 24 Fixed knife bracket seat 1
59 (10001517 |f&5) k% Transmission gear 1
60 (10001514 24T M4x4 Screw M4x4 2
61 10002069 |Ef7 4 3x10 Pin 3x10 1
62 [10005461 |#RL» Bobbin 1




18. hER A L FE(2)
Hook post, right(2)

for 9610 and 9620

ofte

7(for 9620)

see pagé 33
L3311

34(for 9610)

@8
@8
7(for 9620)

see page 33
337




18 e AT s (2)

Hook post, right (2)

Rl 2 DESCRIPTION %tf
1 110038399 |Ji#R B B2 4 A Hook shield components 1
2 |10038400 | etk pritr & Hook shield 1
3 10038404 |4 Pin 1
4 110038402 | ¥ &% o) Ji Shield driving seat 1
5 (10038403 |# H Washer 1
6 (10005186 |1£%] M4x8 Screw M4x8 2
7 120013284 | XUEHI F5 R BiEE  (for 9620)  |Double needle plate measuring (for 967 2
8 (10005107 [#2%] M4x6 Screw M4x6 10
9 (10009741 |[M24] M4x6 Screw M4x6 2
10 10005215 |fii Lo 58 Eccentric pin 2
11 |10005398 | i [l 4l 2K End bearing 1
12 [10005052 (21% 8] Washer 1
13 10007377 | 7% & Needle bearing 2
14 |10007376 |1l Needle bearing (2)
15 10007275 |72 % & Needle bearing (2)
16 10007274 | %% & Needle bearing (2)
17 |10005259 | etk 1 sl il £ Hook shaft sleeve 2
18 [10005383 |4 Collar 2
19 (10004999 | AR Spring plate 1
20 |100053009 |124] M4x6 Screw M4x6 1
21 |20003491 | JiER 2 BEmTER Hook the right bearing 1
22 |10005029 |28+ 4] Collar 1
23 [10007200 |Hi#& 6001ZZ Bearing 60012Z 1
24 (10005177 |Es Qil felt 1
25 10005413 [8iE 2 f& 2yt il Pl Collar 1
26 |10005549 [#2%] M6x0.75%5 Screw M6x0.75%5 2
27 (10006298 |jiEtriEzh k4 11 The hook driving gearll 1
28 [10005258 |i54] M6x0.75%5 Screw M6x0.75%5 2
29 |10005119 |H#24] M6%0.75%6 Screw M6x0.75%6 2
30 |10006297 |Jietr fLshvide 1 The hook driving gear | 1
31 (10009008 |12%] M6%16 Screw M6x16 4
32 |10005550 |#[& D6 Washer ©6 4
33 (20013282 | H4H N T ARABTEE  (for 9610) |One needle plate measuring (for 9610) 1
34 20003490 |l 7! (for 9610) Plate measuring 1




39~40

55T56

% @
54

g@w ‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘‘

Feed wheel post, left

19. 31X 8} 32 B

96-200 001-75/937



LR S

Feed wheel post, left

F5| fFs N Al
No. | Part No. LR DESCRIPTION Qty
1 [10005139 |424T M5%x12 Screw M5%12 2
2 (10005016 |# & P5 Washer ®5 2
3 |10004978 [#24] M6x8 Screw M6%8 1
4 110005257 |fhCr4 Pin 1
5 (10009741 [#24] M4x6 Screw M4x6 1
6 |10005407 |jHi ZE Oil wick 1
7 120013283 |1} 7 FEDmT % Feeding support D paint 1
8 [10009533 |124] M3x8 Screw M3x8 1
9 (10002068 |#FE O3 Washer ©3 1
10 10005432 2244 ] Collar 2
11 [10003586 |%li/& 608ZZ Bearing 6082Z 2
12 10002853 |#24] M3x4 Screw M3x8 1
13 10012162 [#24] M5x5 Screw M5x5 1
14 |10007200 |#h7#& 6001ZZ Bearing 600122 1
15 10005029 (2844l Colar 1
16 10009741 [#24] M4x6 Screw M4x12 4
17 10038313 [#41k Block 2
18 10038311 | P74t Limit shaft 1
19 |10038312 |F) i s The switch slide 1
20 (10038314 | F|n) 4 Guide shaft 1
21 10049853 |5l & & Slip clutch 2
22 (10038310 |4 1£ 4 Spline shaft 1
23 10038304 |# H Washer 6
24 110038303 |} Washer (6)
25 (10049850 |12l Uik a1 Drive gear components 2
26 10038305 |1l E Bh4H Feeding drive shaft 1
27 10001564 |24 /¢ Washer (3)
28 10007788 |# Washer 3
29 10007789 |#H Washer (3)
30 (10005119 |#Z4]  M6X0. 75X 6 Screw M6x0.75%6 2
31 10007879 [ixRIHLM 5% 1 Feeding mechanism of gear [ 1
32 |10007907 [iZ&RHLI % 11 Feeding mechanism of gearll 1
33 |10005549 [#24] M6%0.75%5 Screw M6%0.75%5 2
34 (10005431 |%& Axle sleeve 2
35 (10005402 |1XAME Sl Feeding transmission shaft 1
36 |10012162 [I24] M5x5 Screw M5x5 7
37 (10005236 |BkiEdt & Coupling bushing 2
38 (10005084 |Hxfzb Connecting block 1
39 (10005376 |i%RBILI (E RS Straight tooth feeding mechanism 1
40 (10043255 |7 ik BILR QRAGERS) Knurling tooth feeding mechanism (1)
41 (10005082 |k LF EERT & Axle sleeve 1
42 110005310 |1k 4% 24k 4 5 724 Pl Collar 1
43 (10005185 |1 AL ML HE Feeding mechanism of bearing 1
44 110005354 (24T M3x4 Screw M3x4 2
45 10005037 [ixkHE  (HNEEAD Feeding straight tooth 1
46 |10043256 [EAEE R GRIEERED) Knurling tooth feed tray D
47 110005071 |3 pEah4k e 1 The feed driving bevel gear 1 1
48 10005117 |3k 5k % 11 The feed driving bevel gear Il 1
49 110006178 [k ®2 Steel ball ®2 23
50 [10028364 |i% Rl gt 4] 4 The Connecting block assembly 1
51 110005348 [#24] M2.5x4 Screw M2.5x4 3
52 (10009008 |124] M6x%16 Screw M6%16 2
53 |10005550 |#[E D6 Washer 6 2
54 110005459 24T M4x8 Screw M4x8 2
55 (10039089 | it HfH  (-MD Single needle plate assembly (-M) 1
56 |10039088 |F ittt (-HD Single needle plate assembly (-H) D)
57 110003903 |- HIR%E] M2x3 Screw M2x3 2
58 110006299 |/NetHR-#klL (for -M) Small needle plate -thin (for -M) 1
59 10001612 |/Meth-JE 6l (for -HD Small needle plate -thick (for -H) 1)
60 (10039090 |1 HK S needle plate seat 1




Nunni

L5 ¥
Feed wheel mounting plate

20. 1%

}for 9620-H

\
\
S
- \
\\\\
F/H\“\\\ \\\ 7/
-1
o
W
Tp]
™
(] ﬁw
=4
T 0 T
1
pQ.w o
o X IN
[0} [(e}
n [}
—
[©]
-
—r
—_—
0 ©
AN N
° ™ 0na
e
o o
s © S
— c
-, ZZ
< O
~

7(N1.8-2.0,52.8)
8(N2.0-’T‘.4,S2.8)

1
(a2}
=4
=
8o
o =
(0]
o |
|
il h N\ e —
\ /R , O //
— \ / ==
Bdfe) @ (0) //ew/ N
< \P\@W\r \\\\\\\\\ RN . TN 2
o NN / SN N/
oA, S S \ N/
\ i ~
@ ©) (& SN X
Y TN Y
/ SENINON
\ 4 \ 7 f
\ s r/ 2/
\ / [l P
N /4 (__~
/ \ /7 JNI\
N
\ /7

16(N1.8,S3.2) (for 9620-M)
17(N1.8,83.2) (for 9620-H)

9




20,15 R IT A

Feed wheel mounting plate

Fea| M5 ” B

No. | Part No. B DESCRIPTION Qty
10030181 |i& kL5 i B Feeding wheel adjusting block 1
10030180 |i£ Kl 5¢ Feeding wheel 1
10001580 |#24] M4x10 Screw M4x10 6
10009008 |#24] M6x16 Screw M6x%10 4
10005550 |#4 [ D6 Washer 6 4
10002545 |12%] M4x6 Screw M4x6 2
10039214 | XUeH 414k 4041 (N1.8-2.0,52.8)  |Double needle plate assembly(N1.8-2.0) | (1)
10039215 | XUEF4 b 41 (N2.0-2.4,52.8)  |Double needle plate assembly(N2.0-2.4) | 1
10001578 | XUEF £t [H] 2 B8R %] M3x3.2 Screw M3x3.2 2
10049413 | XUEF/)MET BR(N1.8-2.0,52.8) Small double needle plate(N2.0-2.4) 1
10049414 | XUET/NeF B (N2.0-2.4,52.8) Small double needle plate(N2.0-2.4) (1)

10049415
10049416
10045669
10043208
10041323
10041324
10001383
10030579
10041325

BT 25 (N1.8-2.0,S2.8)

BT 25 (N2.0-2.4,S2.8)
EFREE (N1.8-2.0,S2.8)
BB (N2.0-2.4,S2.8)
XUEFE B 2044 (N1.8,S3.2) for -M
XUEFE B 2044 (N1.8,53.2) for -H
X /NEFH(NT.8,S3.2) for -M
XUEF/INEFH(N1.8,83.2) for -H
EFREE (N1.8,S3.2)

Double needle plate cover(N1.8-2.0)
Double needle plate cover(N2.0-2.4)
Double needle plate cover seat(N1.8-2.0)
Double needle plate cover seat(N2.0-2.4)
Double needle plate assembly(N1.8)
Double needle plate assembly(N1.8)
Small double needle plate(N1.8)

Small double needle plate(N1.8)

Double needle plate cover(N1.8)

—

(1)
(1)

(1)
(1)
(1)
(1)
(1)

NB3aIsaionlidonNoanwn -

10001388

BIHREHE (N1.8,S3.2)

Double needle plate cover seat (N1.8)

(1)




21. f#l9gRE

I

Backtacking mechanism

for 9610

L

see page 49

491t

for 9620

see page 31

L3177




21 5585 5 Backtacking mechanism
F5| He N Ak
No. | Part No. 4 HR DESCRIPTION Qty
1 [10007075 |5745| 48 tL 5 i %e | 574 Backstitch transmission gear 1
2 [10005549 |124T M6x5 Screw M6x5 2
3 [10005540 |4 Shaft 1
4 (10005432 |JF L4 Collar 2
5 |10003586 |4 608ZZ Bearing 608ZZ 2
6 (10038315 |f44% 7 e Backstitch transmission 1
7 10038316 | & {i #5% 2) Spring hook 1
8 (10009741 |12%] M4x6 Screw M4x6 1
9 (10005350 |#24] M4x8 Screw M4x8 2
10 10038317 | & fir 3% Reset spring 1
11 {10005454 |l 7 Bearing seat 2
12 |10005286 |7 5t el il K One-way bearing 2
13 (10005260 |#pE P4 Washer ®4 2
14 10038318 |4H Pin 1
15 110038382 |{ESIAT AT Swinging lever 1
16 [10038319 |# Jv Washer 2
17 10038321 |BRIEAFF 414 Ball connecting rod assembly 1
18 10001432 |5743KiEFT 41 574 Ball connecting rod assembly 1
19 10005405 [#2%] M4x9 Screw M4x9 2
20 (10001804 |IZ%] M4x5 Screw M4x5 1
21 10005260 |#E D4 Washer @4 1
22 (10010953 |#Z24] M5x%10 Screw M5x10 2
23 |10038322 |{#|4% HL G ERA Backstitch electromagnet 1
24 |10038320 | HL ik 2 58 Electromagnet bracket 1
25 (10005107 |4#Z24] M4x6 Screw M4x6 2
26 |10005122 [#2%] M6x10 Screw M6x10 2




+
=

%2549 (-D)
Thread tirmmer (-D)

-

22.

see page 49
4971

5

Te}
ﬁ/ <
\ O
DN N ngJ
\
- RN \\4/%)/ © O
T = SN 83
——f N\
m AU - \) N AN e/_nl.J
- [0}
- / e N N \
/ \
OJTA / \W\\\/ VAVIa NE RN o
O of - N Yy \ AR RN \ N
O (v < N i \
N \
®© TW/ N /N// \\ I / // /// RN
o "= ~ Ia) NN
= S [ uH AN A\
o= \ (- \L\w A
o AN ) N
] | A4, A // \
7 \J N\
Q
\ ~
AN \
\
N \A/
/ \ AN
\ N / W\
N ‘N /
\ o —————
N v
\
\ \N/
\ s
\ 7NN
\ A LN
\ a7/
N VAN
\ Avw/ v
N\ //g/\/
\ AVANRY
N\ \/v// NI
\
\NV4 AN @
O\
/N /o/
/ N\ (RN
N N
\ \ N O,
\
\
\

see page 49
L4971

To)

<

> I
o O
o <
o X
o
o\




22 Bz sEf) (-D)

Thread tirmmer (-D)

Fg| 9 » B
No. | Part No. EA DESCRIPTION Qty
1 [10001510 |#2 £k Ffid ik Loose line electromagnet 1
2 10001511 [#E£k WL M4 Nut M4 1
3 (10002129 [124T M3x5 Screw M3x5 2
4 (10001506 |22k H Rk 22 254 Mounting plate 1
5 (10001948 |#Z%] M5%10 Screw M5x10 2
6 (10001657 | HEpikiE 2k sl Tension release pin 1
7 |10006402 | B2k H ik ek B 20 Shear line electromagnet assembly 1
8 (10008233 [1Z24] M4x6 Screw M4x6 2
9 |10001502 | BY £k Fa i Bk 22 2 4R Mounting plate 1
10 |10001614 | BY 28 Ha Gk e 1 Connecting block 1
11 [10001499 | 85 2k H i 2k Shear line electromagnet 1
12 [10005016 |#pE 5 Washer ®5 2
13 10010953 [#24] M5%10 Screw M5x10 2
14 [10001508 | £k 44 Oil line baffle 1
15 10005076 |125] M4x5 Screw M4x5 1
16 (10005318 |iZ4] M6x%8 Screw M6x8 1
17 10001497 [#2%] M5x30 Screw M5x30 2
18 10012162 |i%4] M5x5 Screw M5x5 1
19 (10002142 | B L 4EHh T o Shear line swing rod seat 1
20 |10001498 |5 Z$E BT FERY 10%32 Pin 10x32 1




23. B2k 2544 (-D)
Thread tirmmer (-D)

\\
\\
\\
\\
~. o~
~ - \
. e S
o2 o T
S~ 7
—3 o <
~ e -
. P ‘E;“/
~ - B
)
3 —see page 43 see page 25 el
| ~.
Ll 4371 o
- _
\ -
‘ ~
\ N ™~
(1 /f\Q NN \ \\
i iy (\(\ Q\\\\R\\}\ o
| RSN NN /'u Wy >
| - NS 1% P
-~ ) VN -
e 4 '\\\:‘A /. ///
see page 43
4371
° Q for 9610
Z
see page 43
43711

A

.

L

for 9620

7T—&

1@ see page 33 7—es
3371

/&

see page 29
o—]  n2om




23. 802k 450 (-D)

Thread tirmmer

(-D)

Fe| H9 - HE
No. | Part No. R DESCRIPTION Qty
1 [10001501 | BY 2R 42 Bl AT 45 Pin 2
2 (10012162 |184T M5x5 Screw M5x5 1
3 |10001503 | By £k #2 Bl T 2344 Swing rod assembly 1
4 110012162 |#24] M5x5 Screw M5x5 2
5 10005409 | 1277 ] kb i 24 Fel Retaining ring 1
6 (10001504 BTk 4T Shear line swing rod 1
7 [10001947 | By L 4% 5l 45 < el Collar 3
8 |10001946 | BY £k 4% 5 H 1 3 3 Spring 1
9 (10001505 |BY 22544 Pin 2
10 [10002201 | 81 2612 5h 3y AT 3% e R 1T Connecting plate II 1
11 [10001722 | By £ $2 shfi A AR T Connecting plate | 1
12 (10005260 |#J& P4 Washer ®4 2
13 (10005350 |#Z4] M4x8 Screw M4x8 2




Atutomatic presser foot lifter

24. BEiE E B

see page 17

see page 49

L4971



24 H 6k Automation presser foot lifter

s e ” HE
No. | Part No. B DESCRIPTION Qty
1 (10001489 |# i 5= A7 b Reset plate 1
2 (10005260 |# 5 D4 Washer ®4 2
3 |10010953 |#24] M5%10 Screw M5x%x10 2
4 (10005514 |G ThIAE2H 4 Manipulating the top column assembly | 1
5 |10005158 |4 A\ Tk 5 35 Spring 1
6 [10005053 |2\ Thif+: Manipulating of the top pillar 1
7 (10009741 |12%] M4x6 Screw M4x6 1
8 10002145 | L\ 25 FF2H 4 Control rod bending component 1
9 10002146 | ZHF Control rod bending 1
10 110001487 |#:{E 25 {145 _4%16 Pin 1
11 [10001453 | IR +6 T VR Tk 20 44 Presser foot lifting component of knee | 1
12 110002144 | & 1 Spring 1
13 |10001450 | BRI A4 v A Baffle assembly 1
14 110005260 |#[E D4 Washer ®4 2
15 (10005204 |4#Z4] M4x6 Screw M4x6 2
16 [10005122 |1Z%] M6x10 Screw M6x10 3
17 110001802 |+ [a i Mounting plate 1
18 |10002028 [12%] M6%20 Screw M6x20 2
19 10041477 |—AARH L I H ik Presser foot lifting electromagnet 1




25. %

Elecctric control

P see page 43
N—" =
} -\ 4371
\

see page 43
L4371

— see page 47
see page 15 -7 P
— 477
UL SR 7N HATS

\\\1// see page 41 e /,ﬁ‘\_ \\;z:::\\ I3 é;c:’
WA1TT > ‘\35"@3\/,»[:::
e e 4 v
E;, \=A )
WE== £ 9%
\ W ARSEED
\ Wt
2 \{\ \\\ 1,7
& 0 W see page 51
Lol 5151



25. 1%

Electric control

Fd LK DESCRIPTION %tf
1 110003141 |#24] M5x20 Screw M5x20 3
2 (10007637 |12%] M5x40 Screw M5x40 4
3 (10041727 |—1AHL T E 5 Cover 1
4 (10045176 |WR58L-01-01 Hifz Electronic control 1
5 (10048630 |FE L4 The power adapter cable 1
6 (10048216 | F5%k Main control line 1
7 (10048217 | S Eh{EI4E T L Swich line 1
8 10048217 |{3|55H £k Reverse stitching switch wiring 1
9 10048220 | MLk )] 554k head lamp adapter 1
10 10048218 | AR % P2 4% Redal switch line 1
11 10028338 | {844 % (FIEEE) Reverse stitching switch 1
12 (10007096 |1Z%] M5%10 Screw M5x10 1
13 |10030963 | T L N LAT head lamp 1




26. M3 (1)

Accessories components (1)

for 9610

1 (for 9620)




26.ffH 1 (1D

Accessories components (1)

Fl IS o DESCRIPTION o
1 |10006300 | =£:2k42  (for 9620) Three wire frame component 1
2 (10004287 | £e# ¥R E B Wire disc plastic pressing block 2
3 (10041472 | 2484 Wire rack shaft 2
4 110041471 |24 >0 28 Wire coil bracket 1
5 10009207 [#} ®5 Washer &5 2
6 [10002953 |12 £E M5 Nut M5 2
7 [10007096 [1£45] M5%10 Screw M5x10 2
8 (10041470 |5tz Lead wire frame 1
9 (10005193 |44 4x18 Pin 4x18 1
10 |10005045 |EEHIEFT Control rod 1
11 10005199 | BT H2k Control rod joints 1
12 (10005234 |1Z%] M8x14 Screw M8x14 2
13 (10005213 |#:H0FF Control stick 1
14 110005421 [#24] M5x13.3 Screw M5x13.3 1
15 10005273 |45 1 15 3 42 Knee control adjusting bracket 1
16 (10005115 | &4 48 Knee control frame 1
17 |10004975 | gtz 411 Knee control assembly 1
18 |10005455 | 4% R Knee control pad 1
19 (10048219 | & Pedal 1
20 10048223 |t i24] Self tapping Screw 3




27. M (2)

Accessories components (2)

%

AN

[NCSSUGEEDE < D < V)

(G

D

see page 19
L197L

o

@71 3

\
A

|

12

—15

33~34 (for 9610)

35~36‘ (for 9620)

¢ (=1

29

see page 19
WA

pd
Vo
| \@\
\_\ \
\
\\\ \\
N
AN
\ b
\ \\
AN \
A\ -
%}; z
see page 1
WATL
14
—
G
\E\\o ~
NN
IR NN
y S
X \
-
—

©
Y

{00 «

@

©

31




(2)

Accessories components (2)

27 P4
75

Rl I S DESCRIPTION %t%
1 110005114 [H1 3k 7 )8 Head support 2
2 110005248 |#13k £ Head cushion 2
3 |10005374 | Ml kB8 head hinge 2
4 [10005030 |H13B sk e 2 A Head hinge base assembly 2
5 10005484 | A2 244 Wood bracket assembly 1
6 10005191 | MLk v 4 71y Ji2 Front seat head pan 1
7 |10005077 | HL3k iH 45 Je< i Head pan base 1
8 10005292 |13k v 4 5 )i Head pan back 1
9 (10005299 |24 M4x5 Screw M4x5 4
10 (10005297 |1Z£E M4 Nut M4 4
11 110005296 | #13k i #2H 1 Head pan assembly 1
12 (10008323 |i%%] ST4.2x20-C-H Wood screw ST4.2x20-C-H 6
13 (10005363 | i £t 7 B 14 Oil felt gasket 6
14 (10007455 |Hl k= Head cover 1
15 |10041957 | &' fi G- 55101 2% Pull device 1
16 (10003164 |[1Z2%] M5%16 Screw M5x16 2
17 |10041972 | FEi AR 4114 side plate assembly 1
18 (10041959 |1t Adjusting plate 1
19 (10041961 | 5 [l B K2 $ Welding guide plate 1
20 10041958 iRk KIB%E] M4x12 Screw M4x12 1
21 |10041964 | % [& 4 F Fastening wrench 1
22 (10041976 |12%] M6x5 Screw M6x5 1
23 |10041968 | # 2 fz4: Welding adjustment 1
24 (10003065 |12%] M4x5 Screw M4x5 4
25 10041965 | %3 Mounting seat 1
26 10041966 |4 Shaft 1
27 (10041971 |13 Drag spring 1
28 [10005356 |47 Oil pot 1
29 (10009270 [N 7S HHRT Inner six angle wrench 1
30 (10013185 |/Nigi2z ] Small screwdriver 1
31 (10010995 |H1#£42 ) Medium screwdriver 1
32 [10005461 [#2» Bobbin 3
33 (10006103 |#L4F134PCL 90/14(for 9610-M)|Needle 134PCL 90/14 (for 9610-M) 4
34 (10004103 |#1%1134PCL120/19(for 9610-H]Needle 134PCL120/19 (for 9610-H) (4)
35 [10001375 |#141134-35 90/14(for 9620-M) |Needle 134-35 90/14 (for 9620-M) 4
36 10030202 |14+ 134-35120/19(for 9620-H) |Needle 134-35120/19 (for 9620-H) (4)




